
PRELIMINARY OFFICIAL STATEMENT DATED APRIL 23, 2015

NEW ISSUE – BOOK ENTRY ONLY RATING: S&P: AA-
See the caption “RATING”

In the opinion of Stradling Yocca Carlson & Rauth, a Professional Corporation, Bond Counsel, under existing statutes, regulations, 
rulings and judicial decisions, and assuming the accuracy of certain representations and compliance with certain covenants and requirements 
described in this Official Statement, interest (and original issue discount) on the 2015A Bonds is excluded from gross income for federal income 
tax purposes and is not an item of tax preference for purposes of calculating the federal alternative minimum tax imposed on individuals and 
corporations.  In the opinion of Bond Counsel, under existing statutes, regulations, rulings and judicial decisions, interest on the 2015B Bonds 
[...]
the issuance of all Bonds estimated to be required to be executed or issued to pay the costs of completing all 
uncompleted Parity Projects within such Fiscal Years, assuming that all such Contracts and Bonds have 
maturities, interest rates and proportionate principal repayment provisions similar to the Contract last executed 
or then being executed or the Bonds last issued or then being issued for the purpose of acquiring and 
constructing any of such uncompleted Parity Projects. 

No Reserve Fund 

No reserve fund has been established in connection with the issuance of the 2015 Bonds.   

Insurance; Reconstruction, Repair and Replacement 

The City has covenanted to maintain insurance on the Wastewater System with responsible insurers in 
amounts and against such risks (including accident to or destruction of the Wastewater System) as are usually 
covered in connection with facilities similar to the Wastewater System so long as such insurance is available 
from reputable insurance companies at reasonable rates.  The City maintains liability insurance coverage 
through the San Diego Pooled Insurance Program Authority (“SANDPIPA”), a joint exercise of powers 
authority of which the City is a member.  The City carries a self-insured retention of $500,000 for liability and 
is insured for amounts between $500,000 and $2,500,000.  In addition, SANDPIPA has purchased excess 
insurance coverage for amounts between $2,500,000 and $47,000,000 for its members, including the City.  
The City currently expects to terminate its membership in SANDPIPA and to obtain liability insurance 
coverage through the California State Association of Counties Excess Insurance Authority beginning July 1, 
2015 and thereafter.  There can be no assurance such alternate coverage will be on the same or similar terms to 
the coverage that is provided by SANDPIPA.  See Appendix B under the caption “PARTICULAR 
COVENANTS—Insurance” for a description of the insurance coverages required by the Indenture. 

  The City maintains workers’ compensation insurance coverage through the California State 
Association of Counties Excess Insurance Authority, a joint exercise of powers authority.  The City carries a 
self-insured retention of $500,000 for workers’ compensation and is insured for $5,000,000 for employer’s 
liability and statutory workers’ compensation coverage.  Claims have not exceeded the City’s insurance 
coverage in any of the last three years.  

The City purchases risk, replacement cost value property insurance coverage through the Public Entity 
Property Insurance Program, issued through Alliant Insurance Services.  The City is one of 12 cities insured by 
a joint policy with a shared limit of $1,000,000,000.  The City has a deductible of $10,000 per loss.  All 
facilities and equipment at the City’s wastewater treatment plant (as described under the caption “THE 



 

9 
 

WASTEWATER SYSTEM—General”) are insured under the City’s property insurance coverage, as are all 
City-owned pump stations.  The San Elijo Ocean Outfall and the associated 14 mile land pipeline are also 
insured for $11,000,000.  Except to the extent included as part of the wastewater treatment plant or the San 
Elijo Ocean Outfall and the land pipeline, wastewater pipelines are not covered by property insurance.  See the 
caption “THE WASTEWATER SYSTEM—General.”  The City does not carry earthquake or pollution 
coverage.      

In the event of any damage to or destruction of the Wastewater System caused by the perils covered 
by such insurance, the Net Proceeds thereof, if any, will be applied to the reconstruction, repair or replacement 
of the damaged or destroyed portion of the Wastewater System.  The City will begin reconstruction, repair or 
replacement promptly after receipt of such Net Proceeds, and will continue and properly complete such 
reconstruction, repair or replacement as expeditiously as possible, and will pay out of such Net Proceeds all 
costs and expenses in connection with such reconstruction, repair or replacement so that the same will be 
completed and the Wastewater System will be free and clear of all claims and liens.  The City has covenanted 
to reconstruct, repair or replace the damaged or destroyed portions of the Wastewater System promptly from 
Net Proceeds if a failure to reconstruct, repair or replace such portions would impair or adversely affect the 
ability of the City to pay the 2015 Bonds.  See the captions “CERTAIN RISKS TO BONDHOLDERS—
Wastewater System Expenses” and “CERTAIN RISKS TO BONDHOLDERS—Natural Disasters.”   

If all or any part of the Wastewater System is taken by eminent domain proceedings, the Net Proceeds 
thereof will be applied either to additions, betterments, extensions or improvements to the Wastewater System 
or, if the City elects not to apply such Net Proceeds to such capital items or if such Net Proceeds are not fully 
expended for such purposes, such Net Proceeds not required by the City for such purposes will be deposited in 
the Wastewater Revenue Fund. 

ESTIMATED SOURCES AND USES OF FUNDS 

The following table sets forth the estimated sources and uses of funds: 

Sources(1): 2015A Bonds 2015B Bonds Total 

 Principal Amount   $  $  $ 
       Plus/Less Original Issue 

Premium/Discount 
                                                                  

 Additional Moneys(2)                                                             
  Total Sources  $  $  $ 
    
Uses(1):    

 Refunding of 2004A Certificates  $  $  $ 
 Refunding of 2004B Certificates    
 Underwriter’s Discount    
 Costs of Issuance(3)                                                                            
  Total Uses  $  $  $ 

    
(1) All amounts rounded to the nearest dollar.  Totals may not add due to rounding. 
(2) Reflects moneys held in funds and accounts established in connection with the 2004 Certificates. 
(3) Includes certain legal, rating agency, printing and other financing-related costs. 

THE CITY 

The City is located approximately 30 miles northeast of San Diego, California.  The City was 
incorporated in 1888 and is a general law city operating under a council/manager form of government.  The 
City is governed by a five-member City Council.  The Mayor is directly elected at large.  Since 2014, the City 



 

10 
 

has been divided into four districts, which are used for all regular elections of Council members.  For further 
information concerning the City, see Appendices A and F attached hereto. 

THE WASTEWATER SYSTEM 

General 

The City treats wastewater for a service area of approximately 34 square miles that includes 
approximately 90% of the geographic area of the City and one small subdivision located outside of City limits.  
A small number of customers within City limits receive wastewater service from Vallecitos Water District.  
The City is the sole provider of sanitary sewer collection service within its service area and maintains 
approximately 379 miles of sewer pipelines.  The Hale Avenue Resource Recovery Facility (the “HARRF”) is 
the City’s principal wastewater treatment facility.  The HARRF is a standard activated sludge treatment plant.  
Treatment consists of physical, biological, and chemical methods, which include screening, sedimentation, 
chemical precipitation, and biological processes.  The HARRF’s rated capacity is 18 million gallons per day 
(“MGD”).  12.7 MGD of that capacity is owned by the City and 5.0 MGD with an option for an additional 0.3 
MGD of the total capacity is currently owned by the City of San Diego and serves the Rancho Bernardo 
community south of the City.  See the caption “—Sewage Disposal Agreement.” 

The City’s average daily flow was approximately 9.4 MGD in Fiscal Year 2014 and Rancho Bernardo 
contributed approximately another 2.5 MGD, for a total HARRF average daily flow of approximately 11.9 
MGD in Fiscal Year 2014.  Peak wet weather records indicate that the maximum daily throughput was 33.1 
MGD. 

Untreated wastewater is conveyed to the HARRF from both the Wastewater System and from the City 
of San Diego’s Pump Station 77 in Rancho Bernardo.  The City’s wastewater flows enter the plant by gravity 
through three primary interceptors measuring 18, 27, and 42 inches in diameter.  Wastewater from Rancho 
Bernardo is pumped to the HARRF for treatment through approximately 5 miles of 24 inch force main.  The 
Wastewater System consists of approximately 379 miles of pipelines and 14 pumping stations. 

Wastewater is treated in several stages.  In the pre-treatment stage, raw wastewater is routed through a 
screening process, which removes large inorganic material, and a grit removal process, which removes small 
inorganic material.  Such material is washed, disinfected and disposed of in landfills.  After pre-treatment, the 
influent enters the primary clarifiers where gravity is used to settle solids to produce primary effluent.  The 
solids are pumped to the primary digesters where they are broken down by anaerobic organisms.  The primary 
effluent then enters the secondary treatment stage.  The secondary system consists of conventional activated 
sludge aeration and clarification.  Primary effluent is oxidized and consumed by a cultivated aerobic bio-mass 
and forms “mixed liquor.”  The mixed liquor (liquid in the aeration tanks) flows into the secondary clarifiers 
where gravity is used to separate the water (secondary effluent) from the biosolids.  Secondary effluent is then 
pumped through the outfall described in the following paragraph for ultimate disposal.  Excess secondary 
biosolids are pumped to the digesters, where they are mixed with primary sludge and treated for a minimum of 
15 days.  The volatile (organic content) mass of the combined biosolids are reduced to a stable state and 
transferred to the centrifuges for dewatering.  The concentrated biosolids are disposed of via land application 
offsite and the water is returned to the HARRF.  A portion of secondary effluent is sent to the tertiary treatment 
process where filters further remove remaining particles.  Flow is then disinfected with chlorine application or 
ultraviolet light to produce recycled water that meets the standards set forth in Chapter 3 of Division 4 of Title 
22 of the California Code of Regulations (“Title 22 Recycled Water”).  See the caption “—Recycled Water 
System.” 

The HARRF’s effluent is discharged to the Pacific Ocean via a 14 mile long land pipeline that 
connects to the San Elijo Ocean Outfall, an 8,000 foot ocean pipeline near the San Elijo Lagoon in north San 
Diego County.  The effluent exits the outfall pipeline approximately 1.5 miles offshore through diffuser ports 
110 feet deep in the Pacific Ocean.  The San Elijo Joint Powers Authority owns and operates the San Elijo 



 

11 
 

Ocean Outfall and the San Elijo Pollution Control Facility.  The City leases 79% of the estimated 23.25 MGD 
of ocean outfall capacity from the San Elijo Joint Powers Authority pursuant to a lease that continues 
indefinitely unless terminated by either party.  A pressure regulating station is located at the lower end of the 
Escondido Land Outfall to control flow so that the total flow does not cause the pressure to exceed the pressure 
limitation of the reinforced concrete pipe portion of the San Elijo Ocean Outfall.  The City sends its dewatered 
solids to Yuma, Arizona for use as a soil amendment. 

The HARRF was constructed in 1959 with an original capacity of 1.0 MGD.  Major expansions 
occurred in 1965 (to 3.0 MGD), 1973 (to 11.0 MGD), 1981 (to 16.5 MGD), 1989 (to 17.5 MGD), 1998 and 
2000, when tertiary treatment processes (at an average capacity of 3 to 4 MGD) were added and the HARRF’s 
secondary treatment capacity was expanded to 18 MGD. 

The Wastewater System currently has approximately 54,764 connections, of which approximately 
28,182 are single family residences, approximately 24,135 are multifamily residential units, approximately 
2,440 are business accounts and approximately 7 are agricultural accounts.  The Wastewater System serves a 
population of approximately 121,000 people. 

Recycled Water System 

The San Elijo Joint Powers Authority does not expect to be able to increase the capacity of the San 
Elijo Ocean Outfall or to construct an additional outfall in the foreseeable future because of the significant 
costs and environmental constraints placed upon ocean outfall pipelines.  For this reason, the City anticipates 
that it will need to produce increasing amounts of Title 22 Recycled Water through the wastewater treatment 
process described under the caption “—General” in order to accommodate future growth within the 
Wastewater System’s service area. 

In 2004, distribution of recycled water began and currently up to approximately 6.4 MGD is provided 
to the recycled water users.  The HARRF’s recycled water project can currently distribute up to 9.0 MGD of 
recycled water from the HARRF to various City landscape irrigation customers including golf courses, school 
fields, City parks and green belts.  In Fiscal Year 2014, the HARRF served 3,462 acre feet of recycled water to 
23 users.  Of the HARRF’s 18 MGD capacity, up to 9.0 MGD is devoted to recycled water.  Recycled water 
deliveries, which began in Fiscal Year 2007, offset higher cost purchases of imported potable water and 
represent an additional reliable source of local water supply.  Improvements to the HARRF since its inception 
include upgrades that allow manufacture of “tertiary treated water” for unrestricted irrigation use, 18 miles of 
new distribution system pipelines and the construction of a two million gallon reservoir. 

The recycled water system includes or will include the following components, among others: 

• HARRF Influent Pump Station – The influent pump station, which is located at a lower 
elevation than the rest of the HARRF, pumps wastewater flows entering the plant to the plant head works at 
the highest elevation of the plant.   

• Recycled Water Main Easterly Extension – This project consists of a 24” recycled water main 
along Escondido Creek between the crossings of Broadway and Citrus Avenue.  This project is presently under 
construction and represents an expansion of the recycled water system to serve additional large agricultural 
customers.  Construction is expected to be completed in spring 2016.  This project is being financed from 
proceeds of the 2012 Installment Purchase Agreement. There can be no assurance that this project will be 
completed as currently contemplated. 

• Recycled Water Main Easterly Tank and Pump Station – This project consists of a storage 
tank and pump station for distribution of recycled water to customers.  This project is presently under 
construction and will extend the Recycled Water Main Easterly Extension to serve additional large agricultural 
customers.  Construction is expected to be completed in spring 2016.  This project is being financed from 



 

12 
 

proceeds of the 2012 Installment Purchase Agreement.  There can be no assurance that this project will be 
completed as currently contemplated. 

See the caption “—Projected Wastewater System Capital Improvements” for a discussion of 
additional expected capital improvements to the recycled water system. 

Sewage Disposal Agreement 

As discussed under the caption “—General,” 5.0 MGD (with an option for an additional 0.3 MGD) of 
the total capacity of the HARRF is currently owned by the City of San Diego and serves the Rancho Bernardo 
community south of the City.  The City does not bill Wastewater System users located in the City of San 
Diego directly.  Pursuant to the terms of a Sewage Disposal Agreement dated April 12, 1972, by and between 
the City and the City of San Diego (as amended, the “Sewage Disposal Agreement”), the City of San Diego is 
obligated to pay the City in each Fiscal Year an amount equal to the City of San Diego’s pro rata share (based 
on wastewater flows) of the total Operation and Maintenance Costs and certain capital costs of those 